

5190243IB02

2022040325



**Test Result :** A,s1,d0

**Report No :** 2022040325

**Applicant :** ERSAŞ ALÜMİNYUM A.Ş.  
Topçular mah. İncirlik Sok. No:11/15 Ersaş Plaza Eyüpsultan-İstanbul

**Contact Person :** Halitcan ERDURAK

**Telephone :** 0533 816 16 73

**E-Mail :** halitcanerdurak@ersoyaluminyum.com.tr

**Sample Accepted on :** 28.02.2022

**Report Date :** 04.03.2022

**Total Number of Pages :** 6 (pg)

**Sample ID :** Full System Isı Yalıtımlı Dolgulu Pencere ve Kapı Sistemleri

	TEST	METHOD	RESULT		
*	Fire classification of construction products and building elements- Part 1: Classification using test data from reaction to fire tests.	EN 13501-1	PASS		
			A	s1	d0



Seal

Customer Representative  
Merve Nur KIRVELİLaboratory Manager  
Merve ÖZLÜ